
 
ESPERAL 

 

(Disulfiram) 
 

1. TRADE NAME OF THE MEDICINAL PRODUCT 

 
ESPERAL 
 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION 

 
Disulfiram (INN)............................................... per tab  .......  per 
pack 
                  500 mg     10 g 
 

3. PHARMACEUTICAL FORM 

 
Scored tablet (cream white): pack of 20. 
 

4. CLINICAL PARTICULARS 

 
4.1 Therapeutic indications 

 
- Prevention of relapse during treatment of chronic alcoholism. 
 

4.2 Posology and method of administration 
 
The standard dose is 1 tablet daily at the beginning of treatment. It is gradually 
reduced to one-half or one-quarter tablet daily. 
To be taken free of alcohol in the morning with breakfast. 
 

4.3. Contra-indications 



 
- Hypersensitivity to disulfiram or to any other ingredients of the drug;  
- Liver failure ;  
- Diabetes ;  
- Neuropsychiatric disorders ;  
- Epilepsy ;  
- Coronary artery disease ; 
- Intake of alcohol or alcoholic beverages in the previous 24 hours ; 
- Women who are pregnant or likely to be: (cf.§4.6. Pregnancy and Lactation). 
- Lactation, (cf.§4.6. Pregnancy and Lactation) ; 
 

4.4. Special warning and special precautions for use 
 
Liver function tests (including transaminases) should be performed before 
disulfiram initiation (cf §4.3Contra-indications) and then periodically, in particular 
during the first 3 months. Should transaminases values be over 3 times the 
upper normal limit, disulfiram should be immediately and definitively withdrawn. 
Patients should then be closely monitored until the normalisation of liver function 
tests. 
 
Patients should be instructed to report immediately signs such as asthenia, 
anorexia, nausea, vomiting, abdominal pain or icterus to a physician. Investigations 
including clinical examination and biological assessment of liver function should 
be undertaken immediately.  
 
Patients should be informed of the risk of antabuse effect : (cf. §4.5. Interaction 
with other medicinal products and other forms of interaction). 
 
Disulfiram should be used with caution in patients with renal failure or 
hypothyroidism because of the possibility of an accidental disulfiram-alcohol 
reaction: (cf. §4.8. Undesirable Effects). 
 

4.5.  Interactions with other medicaments and other forms of interaction 
 
Contraindicated combinations : 
 



- Alcohol : antabuse effect (flushing, erythema, nausea, vomiting, hypotension, 
tachycardia, malaise or more severe reactions (cf. §4.8 Undesirable Effects). 
Avoid the intake of alcoholic beverages and medications containing alcohol. 
 
Inadvisable combinations : 
 
- Isoniazid : behaviour and coordination disturbances. 
 
- Nitro-5-imidazoles (metronidazole, ordinazole, secnidazole, tinidazole) : 
acute delirium, confusional states. 
 
- Phenytoin : significant and rapid increase in the plasma levels of phenytoin 
leading to an increased risk of phenytoin toxicity (disulfiram inhibits phenytoin 
metabolism). 
If combination cannot be avoided, clinical follow-up and monitor phenytoin plasma 
levels during and after treatment with disulfiram. 
 
- Hepatotoxic drugs : concomitant administration with disulfiram should be avoided 
because of the possibility of a hepatic injury. 
 
Combinations requiring caution : 
 
- Warfarin (and by extrapolation other oral anticoagulants) : increased oral 
anticoagulant effect and haemorrhagic risk (decreased hepatic breakdown of 
warfarin). Close monitoring of the prothrombin time ratio or international normalised 
ratio (INR) and dosing adjustment upon beginning or stopping disulfiram. 
 
- Theophylline : disulfiram decreases the metabolism of theophylline. As a result, 
the dosage of theophylline should be adjusted (decrease the dosage) depending 
on clinical signs and plasma levels. 
 
- Benzodiazepines : disulfiram may potentialize the sedative effects of 
benzodiazepines by inhibiting their oxidative metabolism (especially for 
chlordiazepoxide and diazepam). The benzodiazepine dose should be adjusted 
in relation to the clinical signs. 
 
- Tricyclic antidepressants : potentialization of the antabuse effect  
 



4.6. Pregnancy and lactation 
 
Pregnancy: in view of the lack of existing clinical data on administration of 
this medication during pregnancy, disulfiram is contraindicated in pregnant 
women.(cf..§4.3. Contra-indications) 
 
Lactation : The safe use of this drug in lactation has not been established. 
Therefore disulfiram is contra-indicated during lactation. (cf. §4.3 
Contra-indications). 
 

4.7. Effects on ability to drive or use machines 
 
Attention should be drawn, in particular in vehicle drivers and machine operators, 
to the risk of somnolence associated with the use of this drug  
 

4.8. Undesirable effects 
 
Due to disulfiram alone : 
Gastro-intestinal disorders : 
- Metallic taste in the mouth ; 
- Unpleasant odour in patients with colostomies (attributed to carbon sulphide). 

Liver disorders :  
Rare cases of hepatitis, some occurring in non-alcoholic patients treated for 
nickel eczema, including very rare cases of fulminant hepatitis. 

Central Nervous system disorders : 
- Polyneuritis of the lower limbs, optic neuritis ; 
- Neuropsychiatric disorders, memory loss, confusion, asthenia ; 
- Headache, somnolence  

Dermatologic disorders : 
- Skin allergies, possibly following a crossover sensitivity with rubber 
vulcanizers. 

 
Due to the combination of disulfiram-ethyl alcohol : 
flushing, erythema, nausea, vomiting, hypotension, tachycardia, malaise,  
more severe reactions have been reported : cases of  respiratory depression, 
cardiovascular collapse, rhythm disorders or acute angina and sometimes fatal 
myocardial infarct, as well as neurological disorders : cerebral oedema, meningeal 
haemorrhage, convulsions. 



 
4.9. Overdose 

 
Ingestion of disulfiram alone may produce various CNS disorders such as 
extrapyramidal symptoms consciousness disorders including coma, confusion, 
encephalopathy. Treatment is symptomatic. 
 
Combination of disulfiram-ethanol (generally with the intention of suicide) may 
produce a coma or confusional syndrome and cardiovascular collapse occasionally 
with neurological complications. Treatment is symptomatic. 

 
5. PHARMACOLOGICAL PROPERTIES 

 
5.1. Pharmacodynamic properties 

 
Disulfiram is an inhibitor of numerous enzymes. 
Inhibition of acetaldehyde dehydrogenase causes a rise in the concentration of 
acetaldehyde, a metabolite of ethyl alcohol which has a number of unpleasant 
manifestations : congestive flushing of the face, nausea and vomiting, feeling 
of malaise, tachycardia, hypotension. These effects render any consumption of 
alcohol subsequent to intake of the medication extremely disagreeable. 
 

5.2. Pharmacokinetic properties 
 
After oral intake, absorption of disulfiram is rapid but incomplete at 70 to 90 
%. It is rapidly metabolized, being reduced to diethyl dithiocarbamate which is 
itself eliminated as its glucuronoconjugate or converted to diethylamine and carbon 
sulphide some of which (between 4 and 53 %) is eliminated by the lungs. 
The peak therapeutic effect occurs 12 hours after the time of oral administration 
and may persist for 10 to 14 days after stopping treatment. 

 
6. PHARMACOLOGICAL PARTICULARS 

 
6.1. List of excipients 

Magnesium stearate, sodium carboxymethylcellulose, povidone, cellulose 
microcrystalline. 
 

6.2. Incompatibilities 



None. 
 

6.3. Shelf life 
Three years in normal storage conditions. 
 

6.4. Special precautions for storage 
None 
 

6.5. Nature and contents of container 
Shelf life and precautions for storage are mentionned for a primary packaging 
as polyethylene container closed with polyethylene stopper containing 20 tablets. 
 

6.6. Instructions for use/handling 
None 
 

7. MANUFACTURER 
 

SOFARIMEX INDUSTRIA QUIMICA E FARMACEUTICA Lda 
2735 CACEM - Portugal 
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